



12 Loctite Master Gasket (92-12564-2)

110 4-stroke Outboard Oil (92-828000A12)

A - TO TELL-TALE

Parts List

| Ref | Class | Part | Description | Qty | Comment | Footnote |
|-----|-------|-----------|--------------------|-----|---------|----------|
| 1 | 809 | 857015T 6 | CYLINDER BLOCK | 1 | | 5 |
| 2 | 17 | 825010 | DOWEL PIN | 2 | | 5 |
| 3 | 22 | 47945 2 | PLUG | 3 | | 5 |
| 4 | 22 | 38407 2 | PIPE PLUG (1/2-14) | 1 | | 5 |
| 5 | 22 | 41622 3 | PIPE PLUG (3/4-14) | 1 | | 5 |
| 6 | 23 | 825024 | BEARING | 10 | (BROWN) | 5 |
| 6 | 23 | 825024 1 | BEARING | 10 | (BLACK) | 5 |
| 6 | 23 | 825024 2 | BEARING | 10 | (BLUE) | 5 |
| 7 | | 822625 | NIPPLE | 1 | | 5 |
| 8 | 10 | 825061 82 | SCREW (M8 X 82) | 10 | | 5 |
| 9 | 10 | 883489 35 | SCREW (M6 X 35) | 10 | | 5 |
| 10 | 27 | 859352 | GASKET | 1 | | 2,5 |
| 11 | 35 | 822626T 2 | OIL FILTER | 1 | | 5 |
| 12 | 27 | 857078 | GASKET | 1 | | 2,5 |
| 13 | | 857079A 1 | EXHAUST COVER | 1 | | 5 |
| 14 | 22 | 47945 2 | PIPE PLUG | 1 | | 5 |
| 15 | | 14586 | THERMOSTAT | 1 | | 5 |
| 16 | 27 | 62386 | GASKET | 1 | | 2,5 |
| 17 | 27 | 824853 | GASKET | 1 | | 2,5 |
| 18 | | 857080 | COVER | 1 | | 5 |
| 19 | 10 | 883489 35 | SCREW (M6 X 35) | 12 | | 5 |
| 20 | 22 | 99664 2 | ELBOW | 1 | | 5 |
| 21 | 54 | 816311T | STA STRAP | 2 | | |
| 22 | 32 | 830757130 | TUBING (11 IN.) | 1 | | |
| 23 | | 858535 | TEMPERATURE SENSOR | 1 | | |
| 24 | 25 | 62702 1 | O RING | 1 | | |
| 25 | | 852560 1 | LIFTING EYE | 1 | | |
| 26 | 10 | 857139 | SCREW (M8 X 35) | 1 | | |
| 27 | | NSS | PLUG-SERIAL NUMBER | 1 | | |
| - | 61 | 878344T02 | POWERHEAD | 1 | | |
| - | 27 | 859352A01 | GASKET SET | 1 | | |